Section

002 Parts By Section

(back)
Diagram Part Photo Part Description Price Availability
1

30-inch Roller Assembly

Part Number: PS9070878

No Longer Available
2

Roller Frame Assembly

Part Number: PS9063047

No Longer Available
3

Roller Bracket Assembly

Part Number: PS9063050

No Longer Available
4

Adjustment Bar

Part Number: PS9062469

No Longer Available
5

Screw, Hex Cap, 7/16-20 X 1.25 Lg GR5

Part Number: PS9101488

No Longer Available
6

Screw, Hex Cap, 1/2-13 X 1.75 Lg GR5

Part Number: PS9091403

No Longer Available
7

SCREW, 5/16-18 X 2 ZND HEX-HD CAP

Part Number: PS9101947

No Longer Available
8

PIN:CLV: .50 DIA X 1.59 LG

Part Number: PS9154359

No Longer Available
9

Clevis Pin, .50 x 6.5

Part Number: PS9091878

No Longer Available
10

Plated Hex Nut, 1/2 NC

Part Number: PS9164518

No Longer Available
11

Hex Screw, 5/16 x 2.5

Part Number: PS9154785

No Longer Available
12

Nut, Hexlk, 7/16-20

Part Number: PS9092799

No Longer Available
13

PIN-COTTER

Part Number: PS9309300

No Longer Available
14

Pin, Cotter, 1/8 x 1.25

Part Number: PS9154287

No Longer Available
15

30-inch Roller Brush

Part Number: PS9099939

No Longer Available
17

LH Torsion Spring

Part Number: PS9107717

No Longer Available
18

Spring, RH Compression

Part Number: PS9107736

No Longer Available
19

Washer, Flat,.474 x .879 x .064

Part Number: PS9166473

No Longer Available
20

WASHER-BELL .505 ID X 1.00 OD

Part Number: PS9311114

No Longer Available
21

Washer-Flat

Part Number: PS9175433

No Longer Available
22

WASHER-FL-.546 X 1.28 X .090

Part Number: PS9311104

No Longer Available
23

Washer, 17/32 X 7/8 X 16 Ga C-Z

Part Number: PS9119139

No Longer Available
24

Flange Bearing, .75

Part Number: PS9111217

No Longer Available
25

Roller Locking Rod

Part Number: PS9114879

No Longer Available
26

Spacer, .51 x .75 x .44 Lg

Part Number: PS9168950

No Longer Available
27

Tine Shield

Part Number: PS9132863

No Longer Available
?16

RH Torsion Spring

Part Number: PS9107716

No Longer Available